

To: Engr. Zafar Igbal, Project Manager For United Life Styles (Pvt.) Ltd.

Project: Sky Scraper by United Life Style at Johar Town, Lahore.

Our Ref. No. CL/	CED/ 76	Dated:	17-10-22	Test Specification
Your Ref. No.	ULS/2021-22/001	Dated:	12-10-22	(ASTM C39)

COMPRESSION TEST REPORT



Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	1	2-10	-22	Tested on:	17-1	0-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1		4	10	2022	6Diax12		13.4	28.28	61	4832		Non Engraved
2		4	10	2022	6Diax12		13.2	28.28	63	4990		Non Engraved
3												
4												
5					/	RINE	RIATE	-				
6					>	I READ IN						
7						DHE NHOLE OF THY LORD VIND		EP				
8					188		The second secon	i Na				
9						-						
10					<	(A	INR E .					
11												
12												
13												
14												
15												
16												
Witness	ed by: Nil											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

4046 Dr. Qasim Shaukat

То:	Mr. Atif Ali Awan, Resident Engineer, Lahore. Engineering Consultancy Services (Pvt.) Ltd.
	Project: Infrastructure Development and Construction of Affordable Housing Units at Moza Rakh Paji, Tehsil Raiwind, District Lahore. (Contract No. AHU/333/01)

Our Ref. No. CL/	CED/ 77	Dated:	17-10-22	Test Specification
Your Ref. No.	ECSP/RE/LHR/72	Dated:	10-10-22	()

COMPRESSION TEST REPORT



Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	2-10	-22	Tested on:	14-1	14-10-22 in dry/wet condition			ies de la		
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Rectangular, Grey 80mm				7.8 x 3.8 x 3		3690	29.64	104	7860		
2	Rectangular, Grey 80mm				7.8 x 3.8 x 3		3620	29.64	102	7709		
3	Rectangular, Grey 80mm				7.8 x 3.8 x 3		3595	29.64	107	8086		
4	Rectangular, Grey 80mm				7.8 x 3.8 x 3		3545	29.64	103	7784		
5	Rectangular, Grey 80mm				7.8 x 3.8 x 3	HINE	3540	29.64	99	7482		
6					-)	READIN	ALC: N					
7						CORD VIND						
8												
9						~	-					
10					<	-LA	IONE .					
11												
12												
13												
14												
15												
16												
Witness	sed by: ECSP, CNI	C # 3	1202	2-0334	374-1							

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

t

4027 Dr. Mazhar

To: Sub Divisional Officer

Buildings Sub Division Sohawa.

Project: Establishment of Tilla Jogian Rohtas Fort Parkway Tehsil Dina District Jhelum.

Our Ref. No. CL/	CED/ 78	Dated:	17-10-22	Test Specification
Your Ref. No.	132/SOH	Dated:	07-02-22	()

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	0-10	-22	Tested on:	14-1	0-22	in dry/we	t condition		Ë	je subs
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	оп (%)	
1	Rectangular, Grey 60mm				7.8 x 3.8 x 2.4		2600	29.64	130	9825		
2	Rectangular, Grey 60mm				7.8 x 3.8 x 2.4		2605	29.64	114	8615		
3	Rectangular, Grey 60mm				7.8 x 3.8 x 2.4		2770	29.64	106	8011		
4	Rectangular, Grey 60mm				7.8 x 3.8 x 2.4		2665	29.64	122	9220		
5	Rectangular, Grey 60mm				7.8 x 3.8 x 2.4	HINE	2625	29.64	120	9069		
6)	READ IN	ALC: N					
7						DE THY CORD WHO	-1					
8					- 58							
9						2		7				
10					<	-LA	INRE .					
11												
12												
13												
14												
15												
16												
Witness	ed by: Mr. Aamir.	CNIC	C # 3	5201-4	161227-1							

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory



To: Mr. M. Shehbaz

	Imperium Hospitality (Pvt) Limited.

Project. Nil				
Our Ref. No. CL/	CED/ 79	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/902	Dated:	17-09-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	2	8-09	-22	Tested on:	17-1	0-22	in dry/wet condition				ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	4000 Psi	24	8	2022	6Diax12		14	28.28	76	6020		Non Engraved
2	4000 Psi	24	8	2022	6Diax12		14.4	28.28	86	6812		Non Engraved
3	4000 Psi	24	8	2022	6Diax12		14.4	28.28	89	7050		Non Engraved
4							-					
5					/	RINE	RINE					
6						I READ IN						
7						DHE NACKE <u>OE</u> THY LORID WHO	149	H				
8					481			H Ma				
9							ł					
10						(A	RH					
11												
12												
13												
14												
15												
16												
Witness	ed by: Engr. Rafi	Ullah	n Baj	wa an	d Engr. Ali Has	snain Khar						

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory



To: Mr. M. Shehbaz Imperium Hospitality (Pvt) Limited.

	• • •			
Project: Nil				
Our Ref. No. CL	/CED/ 80	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/903	Dated:	17-09-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	2	8-09	-22	Tested on:	17-1	10-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	5000 Psi	24	8	2022	6Diax12		14.2	28.28	73	5782		Non Engraved
2	5000 Psi	24	8	2022	6Diax12		14.2	28.28	77	6099		Non Engraved
3	5000 Psi	24	8	2022	6Diax12		14	28.28	81	6416		Non Engraved
4												
5					/	GINE	RIATE					
6)	NEAD W	Park I					
7						DHE NHOME COE THY LORD WHO	4					
8					/ R.S.I			IND				
9						2	/	7				
10					<	-LA	ORE					
11												
12												
13												
14												
15												
16												
Witness	ed by: Engr. Rafi	Ullah	n Bai	wa an	d Engr. Ali Has	anain Khar	<u></u> ו					

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory



To: Mr. M. Shahbaz

Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL	/CED/ 81	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/904	Dated:	17-09-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	2	8-09	-22	Tested on:	17-1	10-22	in dry/we	t condition			
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	5000 Psi	25	8	2022	6Diax12		13.4	28.28	72	5703		Non Engraved
2	5000 Psi	25	8	2022	6Diax12		14	28.28	70	5545		Non Engraved
3	5000 Psi	25	8	2022	6Diax12		14.2	28.28	68	5386		Non Engraved
4												
5					/	RINE	RIATE	-				
6						I READ W	205 D					
7						DHE NIKBE OF THY CORD WHO		F				
8					188							
9												
10					<	-LA	INRE .					
11												
12												
13												
14												
15												
16												
Witness	ed by: Engr. Rafi	Ullah	n Baj	wa and	d Engr. Ali Has	snain Khar						

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



To: Mr. M. Shahbaz

Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/C	ED/ 82	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/905	Dated:	17-09-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	2	8-09	-22	Tested on:	17-1	10-22	in dry/we	t condition			
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	4000 Psi	27	8	2022	6Diax12		13.6	28.28	81	6416		Non Engraved
2	4000 Psi	27	8	2022	6Diax12		14	28.28	76	6020		Non Engraved
3	4000 Psi	27	8	2022	6Diax12		13.4	28.28	69	5465		Non Engraved
4												
5					- /	RINE	RIATE					
6						I READ W						
7						DHE NAME OF THY LORD WHO	- F					
8					188							
9												
10						-LA	INR E					
11												
12												
13												
14												
15												
16												
Witness	ed by: Engr. Rafi	Ullał	n Bai	wa ang	d Engr. Ali Has	snain Khar	<u></u> ו					

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



To: Mr. M. Shehbaz

Imperium	Hospitality	(Pvt)	Limited.	

Project: Nil				
Our Ref. No. CL	/CED/ 83	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/906	Dated:	17-09-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	2	8-09	-22	Tested on:	17-1	0-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	4000 Psi	28	8	2022	6Diax12		14.4	28.28	89	7050		Non Engraved
2	4000 Psi	28	8	2022	6Diax12		14	28.28	92	7287		Non Engraved
3	4000 Psi	28	8	2022	6Diax12		14	28.28	85	6733		Non Engraved
4							-					
5						RINE	RINE					
6						I READ IN						
7					11	DHE NHOLE <u>OE</u> THY LORD WHO	149	EB				
8					481			H Ma				
9						-	ł					
10						(A	RH					
11												
12												
13												
14												
15												
16												
Witness	ed by: Engr. Rafi	Ullah	n Baj	wa an	d Engr. Ali Has	snain Khar						

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory



A carbon copy for the report has been retained in the lab for record.

> 3961 Dr. Aqsa

ORIGINAL

To: Mr. M. Shahbaz Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL	/CED/ 84	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/901	Dated:	17-09-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	2	8-09	-22	Tested on:	17-1	10-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	5000 Psi	22	8	2022	6Diax12		13.8	28.28	83	6574		Non Engraved
2	5000 Psi	22	8	2022	6Diax12		13.8	28.28	82	6495		Non Engraved
3	5000 Psi	22	8	2022	6Diax12		14	28.28	89	7050		Non Engraved
4												
5					/	RINE	RIATE					
6)	READ W	(ALIAN)					
7						DHE NAME COE THY LORIQ WHO	4	EB				
8					1			IND				
9						-	-					
10					<	-14	ORE					
11												
12												
13												
14												
15												
16												
Witness	ed by: Engr. Rafi	Ullał	n Bai	wa an	d Engr. Ali Has	snain Khar	<u></u>					

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory

ORIGINAL A carbon copy for the report has been retained in the lab for record.

> 4026 Dr. Aqsa

To: Mr. M. Shahbaz Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL	/CED/ 85	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/914	Dated:	06-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	0-10	-22	Tested on:	17-1	10-22	in dry/we	t condition			
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	5000 Psi	6	9	2022	6Diax12		13.4	28.28	86	6812		Non Engraved
2	5000 Psi	6	9	2022	6Diax12		14	28.28	81	6416		Non Engraved
3	5000 Psi	6	9	2022	6Diax12		14.2	28.28	81	6416		Non Engraved
4												
5					- /	RINE	RIATE	-				
6					>	I READ IN						
7						DHE NAME <u> OE</u> THY LORA WHO	14	EB				
8					/ RSI			I Ma				
9							1					
10					- <		INRE.					
11												
12												
13												
14												
15												
16												
Witness	Witnessed by: Engr. Rafi Ullah Baiwa and Engr. Ali Hasnain Khan											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory

To: Mr. M. Shahbaz

Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/C	ED/ 86	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/908	Dated:	17-09-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	1	0-10	-22	Tested on:	17-1	0-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate Ioad (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	5000 Psi	30	8	2022	6Diax12		14.8	28.28	81	6416		Non Engraved
2	5000 Psi	30	8	2022	6Diax12		14	28.28	84	6653		Non Engraved
3	5000 Psi	30	8	2022	6Diax12		13.8	28.28	80	6337		Non Engraved
4												
5					- /	RINE	RINE					
6						I READ IN						
7					11	DHE NACKE <u>OE</u> THY LORIO WHO	149	H				
8					1			H Ma				
9							ł					
10						(A	RH					
11												
12												
13												
14												
15												
16												
Witness	Witnessed by: Engr. Rafi Ullah Baiwa and Engr. Ali Hasnain Khan											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

To: Mr. M. Shahbaz

Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/C	ED/ 87	Date	d: 17-10-22	Test Specification
Your Ref. No.	IHPL/Con/909	Date	d: 06-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	1	0-10	-22	Tested on:	17-1	10-22	in dry/we	t condition			
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	4000 Psi	1	9	2022	6Diax12		14	28.28	94	7446		Non Engraved
2	4000 Psi	1	9	2022	6Diax12		14.2	28.28	86	6812		Non Engraved
3	4000 Psi	1	9	2022	6Diax12		14	28.28	80	6337		Non Engraved
4												
5					/	RINE	RIATE					
6					>	T READ W	205 D					
7						DHE NAME OF THY LORD WHO	- F					
8												
9							-					
10					🤇	-LA	IN RE-					
11												
12												
13												
14												
15												
16												
Witness	Nitnessed by: Engr. Rafi Ullah Baiwa and Engr. Ali Hasnain Khan											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

the report has been retained in the lab for record.

ORIGINAL

4026 Dr. Aqsa

To: Mr. M. Shahbaz Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/C	CED/ 88	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/910	Dated:	06-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	1	0-10 [.]	-22	Tested on:	17-1	10-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	5000 Psi	1	9	2022	6Diax12		13.2	28.28	70	5545		Non Engraved
2	5000 Psi	1	9	2022	6Diax12		14.2	28.28	74	5861		Non Engraved
3	5000 Psi	1	9	2022	6Diax12		14	28.28	78	6178		Non Engraved
4												
5					-	EINE	RIATE					
6					-	NEAD IN	205 D					
7						DHE NAME OF THY LORD VIND	- F					
8					188							
9					I		-					
10					<	-LA	IONE .					
11						1						
12												
13												
14												
15												
16												
Witness	Witnessed by: Engr. Rafi Ullah Baiwa and Engr. Ali Hasnain Khan											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

the report has been retained in the lab for record.

ORIGINAL

4026 Dr. Aqsa

To: Mr. M. Shehbaz Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/0	CED/ 89	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/911	Dated:	06-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	0-10	-22	Tested on:	17-1	10-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	5000 Psi	3	9	2022	6Diax12		14.4	28.28	91	7208		Non Engraved
2	5000 Psi	3	9	2022	6Diax12		13.4	28.28	86	6812		Non Engraved
3	5000 Psi	3	9	2022	6Diax12		13.8	28.28	80	6337		Non Engraved
4												
5					-	RINE	RIATE					
6						I READ IN						
7					11	DHE NAGAE <u>OE</u> THY LORID WHO	14.2	H				
8					188			H Ma				
9												
10						LA	IN RE-					
11												
12												
13												
14												
15												
16												
Witness	Witnessed by: Engr. Rafi Ullah Baiwa and Engr. Ali Hasnain Khan											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

To: Mr. M. Shahbaz

Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/C	ED/ 90	Da	ated: 17-10-22	Test Specification
Your Ref. No.	IHPL/Con/913	Da	ated: 06-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	0-10	-22	Tested on:	17-1	0-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	5000 Psi	5	9	2022	6Diax12		13.6	28.28	73	5782		Non Engraved
2	5000 Psi	5	9	2022	6Diax12		13.8	28.28	73	5782		Non Engraved
3	5000 Psi	5	9	2022	6Diax12		13.6	28.28	67	5307		Non Engraved
4												
5					-	GINE	RIATE					
6					-	READIN						
7						DHE NAME OF THY LORD VIND	4					
8					188							
9						-	ł					
10						- (A	RH					
11							-					
12												
13												
14												
15												
16												
Witness	Witnessed by: Engr. Rafi Ullah Baiwa and Engr. Ali Hasnain Khan											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

To: Mr. M. Shahbaz Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/C	ED/ 91	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/912	Dated:	06-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:			10-10-22		Tested on:	17-10-22		in dry/wet condition				
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	4000 Psi	5	9	2022	6Diax12		14	28.28	62	4911		Non Engraved
2	4000 Psi	5	9	2022	6Diax12		13.4	28.28	70	5545		Non Engraved
3	4000 Psi	5	9	2022	6Diax12		14	28.28	90	7129		Non Engraved
4												
5					/	RINE	RIATE					
6					>	T READ IN						
7						DHE NAME COE THY LORID WHO		EB				
8					/ RSI			H Ma				
9						-	1					
10					- <	-LA	INRE .					
11												
12												
13												
14												
15												
16												
Witness	Witnessed by: Engr. Rafi Ullah Baiwa and Engr. Ali Hasnain Khan											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

ORIGINAL

To: Mr. M. Shahbaz

Imperium	Hospitality (Pvt)	Limited.

Project: Nil				
Our Ref. No. CL	/CED/ 92	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/907	Dated:	17-09-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	1	3-10	-22	Tested on:	17-1	10-22	in dry/we	vet condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	4000 Psi	29	8	2022	6Diax12		14	28.28	104	8238		Non Engraved
2	4000 Psi	29	8	2022	6Diax12		14	28.28	82	6495		Non Engraved
3	4000 Psi	29	8	2022	6Diax12		14	28.28	83	6574		Non Engraved
4												
5					1	RINE	RIATE					
6					-	READ W	205 D					
7						DHE NAME OF THY CORD WHO		E .				
8					188							
9												
10					<	-LA	INRE .					
11												
12												
13												
14												
15												
16												
Witness	ed by: Engr. Rafi	Ullah	ı Baj	wa an	d Engr. Ali Has	snain Khar	ו					

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory

A carbon copy for the report has been retained in the lab for record.

> 4059 Dr. Aqsa

ORIGINAL

To: Mr. M. Shahbaz Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/C	ED/ 93	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/916	Dated:	06-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	3-10	-22	Tested on:	17-1	0-22	in dry/we	n dry/wet condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	4000 Psi	11	9	2022	6Diax12		13.4	28.28	73	5782		Non Engraved
2	4000 Psi	11	9	2022	6Diax12		14	28.28	97	7683		Non Engraved
3	4000 Psi	11	9	2022	6Diax12		13	28.28	57	4515		Non Engraved
4												
5					/	RINE	RIATE	-				
6						I READ IN						
7						DHE NACLE <u> OE</u> THY LORO WHO		EB				
8					, RSI			I Ma				
9												
10						(A	INR E .					
11												
12												
13												
14												
15												
16												
Witness												

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

been retained in the lab for record.

ORIGINAL

4059 Dr. Aqsa

To: Mr. M. Shahbaz Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/C	ED/ 94	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/917	Dated:	06-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specime	ens received on:	1	3-10	-22	Tested on:	17-1	10-22	in dry/wet condition				ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	4000 Psi	13	9	2022	6Diax12		13.2	28.28	85	6733		Non Engraved
2	4000 Psi	13	9	2022	6Diax12		13.6	28.28	86	6812		Non Engraved
3	4000 Psi	13	9	2022	6Diax12		13.6	28.28	98	7762		Non Engraved
4												
5					/	GINE	RIATE					
6)	READ W	ALK D					
7						DHE NAME <u>OE</u> THY LORD WHO		EB				
8					/ ASI			HND.				
9						-	1	~				
10					- <	(A	IONE .					
11												
12												
13												
14												
15												
16												
Witness	Vitnessed by: Engr. Rafi Ullah Baiwa and Engr. Ali Hasnain Khan											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

been retained in the lab for record.

ORIGINAL

4059 Dr. Aqsa

To: Mr. M. Shahbaz Imperium Hospitality (Pvt) Limited.

Project: Nil				
Our Ref. No. CL/C	ED/ 95	Dated:	17-10-22	Test Specification
Your Ref. No.	IHPL/Con/915	Dated:	06-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimo	ens received on:	1	3-10-	-22	Tested on:	17-1	0-22	in dry/we	n dry/wet condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate Ioad (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	4000 Psi	8	9	2022	6Diax12		13.2	28.28	81	6416		Non Engraved
2	4000 Psi	8	9	2022	6Diax12		13.2	28.28	89	7050		Non Engraved
3	4000 Psi	8	9	2022	6Diax12		14	28.28	75	5941		Non Engraved
4												
5						SEINE	RIATE					
6						NEAD IN						
7						DHE NAME OF THY LORD VIND	4					
8					188							
9					I		ł					
10					<	-LA	INK					
11						1	.I					
12												
13												
14												
15												
16												
Witness	Witnessed by: Engr. Rafi Ullah Baiwa and Engr. Ali Hasnain Khan											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

ORIGINAL A carbon copy for the report has been retained in the lab for record.

> 4060 Dr. Aqsa

To: Mr. M. Adnan

Ettehad Builders and Developers, Lahore

Project: 12 Civic Centre 8 Storey Plaza, Faisal Town, Moon Market, Lahore

Our Ref. No. CL/CED/ 96	Dated:	17-10-22	Test Specification
Your Ref. No. Nil	Dated:	13-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	3-10	-22	Tested on:	17-1	0-22	in dry/we	in dry/wet condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	FF Slab	15	9	2022	6Diax12		12.8	28.28	31	2455		Engraved
2	FF Slab	15	9	2022	6Diax12		13	28.28	33	2614		Engraved
3												
4												
5					1	RINE	RIATE					
6					-	READ W						
7						DHE NAME OF THY CORD VIND		E .				
8					188			HND				
9					I		1					
10						-LA	INRE .					
11												
12												
13												
14												
15												
16												
Witness	 Vitnessed bv:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

To: Mr. Waqas Ali

Variant, 25-t Gulberg 2, Lahore

Project: Columns CL-1, CL-6, CL-8, SH-2, CL-9, CL-10, SH-Wall-4

Our Ref. No. CL/CED/ 97	Dated:	17-10-22	Test Specification
Your Ref. No. VA/29/44	Dated:	05-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	7-10	-22	Tested on:	17-1	0-22	in dry/we	t condition			ONLINE REPORT
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Upper Basement	25	8	2022	6Diax12		14.2	28.28	80	6337		Non Engraved
2	Upper Basement	25	8	2022	6Diax12		14.2	28.28	82	6495		Non Engraved
3	Upper Basement	25	8	2022	6Diax12		14	28.28	86	6812		Non Engraved
4												
5					/	GINE	RINE					
6)	NEAD W						
7						DHE NAME CE THY LORD WHO	14.2	EB				
8					188			HND				
9						-	1					
10					<	-14	IDRE .					
11												
12												
13												
14												
15												
16												
Witness	ed by: M. Khurran	n (CN	NIC#	35201	-2458690-9)						·	

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory

To: Mr. Waqas Ali

Variant, 25-t Gulberg 2, Lahore

Project: Columns CL-11, CL-14, CL-15, SH-8, SH-9, Retaining Wall

Our Ref. No. CL/	'CED/ 98	Dated:	17-10-22	Test Specification
Your Ref. No.	VA/29/45	Dated:	05-10-22	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	7-10	-22	Tested on:	17-1	0-22	in dry/we	t condition			
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Upper Basement	5	9	2022	6Diax12		14	28.28	77	6099		Non Engraved
2	Upper Basement	5	9	2022	6Diax12		14	28.28	93	7366		Non Engraved
3	Upper Basement	5	9	2022	6Diax12		14	28.28	59	4673		Non Engraved
4												
5					/	GINE	RINE					
6)	NEAD W						
7						DHE NAME OF THY LORD WHO	14.2	EB				
8					481			HN0				
9						-	1					
10					<	-14	IDRE .					
11												
12												
13												
14												
15												
16												
Witness	ed by: M. Khurran	n (CN	NIC#	35201	-2458690-9)						·	

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory

ORIGINAL A carbon copy for the report has been retained in the lab for record.

> 3990 Dr. Aqsa

To: Administration Department, Ghani Value Glass Ltd. 31-km Lahore Road, Sheikhupura

Project: Nil			
Our Ref. No. CL/CED/ 99	Dated:	17-10-22	Test Specification
Your Ref. No. Nil	Dated:	30-09-22	(BS 3921**)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	0	3-10	-22	Tested on:	17-1	0-22	in dry/we	t condition		Ë	je subs
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (76)	
1	В				8.8 x 4.2 x 2.7	3255	2975	36.96	18	1091	9.41	
2	В				8.7 x 4.3 x 2.7	3290	2960	37.41	25	1497	11.15	
3	В				8.7 x 4.3 x 2.6	3345	3070	37.41	30	1796	8.96	
4	В				9.1 x 4.4 x 2.9	3565	3255	40.04	20	1119	9.52	
5	В				8.7 x 4.3 x 2.8	3330	3010	37.41	28	1677	10.63	
6	В				9 x 4.4 x 2.9	3620	3310	39.6	30	1697	9.37	
7	В				8.7 x 4.3 x 2.8	3285	2990	37.41	27	1617	9.87	
8	В				8.7 x 4. <mark>3 x 2.8</mark>	3375	3080	37.41	28	1677	9.58	
9												
10					<	[A	INR E .					
11												
12												
13												
14												
15												
16												
Witness	ed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

10.	Asim Builders, Office No. 9, Street No. 9, Tariq Abad Near General Hospital Lahore
	Project: Construction of Staff Residences No. 4 & 5 (Reliance Cotton Mill)

Our Ref. No. CL/CED/ 100	Dated:	17-10-22	Test Specification
Your Ref. No. Nil	Dated:	11-10-22	(BS 3921**)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	1-10	-22	Tested on:	17-1	0-22	in dry/wet condition				
Sr. No.	Mark*	Cas	ting MM	Date*	Size (in)	Wet Weight (Ka/ ams)	Dry Weight (Ka/ ams)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	72				8.5 x 4.2 x 2.8		2875	35.7	33	2071		
2	72				8.6 x 4.2 x 3		2995	36.12	43	2667		
3	72				8.7 x 4.2 x 2.9		2830	36.54	33	2023		
4	72				8.7 x 4.2 x 2.9		2965	36.54	48	2943		
5	72				8.7 x 4.2 x 2.9	RINE	2975	36.54	35	2146		
6					>	READ IN						
7						DHE NHOLE OE THY LORD VIND	14.9	FC				
8					- Isa							
9						-	ł					
10					<	(A	INR E .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

illiesseu by

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory